Appendix A
Nine Minimum Controls



vacobs

Nine Minimum Controls -
Requirements and Compliance
Measures

Document No: PPS0811221502WDC
Revision No: 1

Greater New Haven Water Pollution Control Authority

November 14, 2022




vacobs

Nine Minimum Controls — Requirements and Compliance Measures

Client Name: Greater New Haven Water Pollution Control Authority

Project Name: Long-Term Control Plan Update Projectno: E2X92700

Document No: PPS0811221502WDC Project Manager: Dan Lynch
Revision No: 1 Prepared By: Jacobs
Date: November 2022 File Name: GNHWPCA_NMC_Report_v1_2022_11142022.docx

Doc Status:  Draft Report

Document History and Status

Draft July 2022 Initial release Jacobs Ed Fleischer Dan Lynch
[...]
accepts construction and demolition debris and other materials that cannot be disposed locally within
the state, where it is rail-hauled outside of the state for disposal.

» Household Hazardous Waste. On behalf of the City of New Haven, the South Central Regional Water
Authority (RWA) has safe and free disposal of household hazardous waste at their Regional Collection
Site located in the City of New Haven.

» Erosion Control. The City of New Haven maintains construction specifications and regulations which
require erosion control and which is enforced as part of the permitting process.

» Public Education Programs and Antilitter Campaigns. Education methods include but are not limited to:

- Public service announcements

- Advertising

- Stenciling of street drain inlets

- Distribution of information with water or sewer bills

= Solid Waste Collection and Recycling. The City of New Haven provides curbside collection of garbage
and single stream recyclables to residents and maintains and collects garbage and recyclables from a
network of public trash cans along City streets. Collected material is delivered to the City of New Haven
Solid Waste Authority Transfer Station for processing and disposal. This facility also accepts solid waste
and recyclables from commercial establishments.

=  Water conservation. The GNHWPCA works with the RWA to assist in promoting water conservation
measures. These include RWA water metering, RWA provision of water saving kits and as requested
assistance, as well as public education programs.

PPS0811221502WDC 8-1



Nine Minimum Controls — Requirements and Compliance Measures

= (Controlillegal dumping into waterways, storm drain inlets, catch basins, or the ground. City of New
Haven has public education programs, notices in locations commonly used for dumping, and illegal
dumping law enforcement program to mitigate this issue

In addition to this list, the City of New Haven also complies with the requirements of its MS4 permit that it
implements City-wide.

8-2 PPS0811221502WDC



Nine Minimum Controls — Requirements and Compliance Measures

0. NMC 8 — Public Notification

The objective of NMC 8 is to inform the public of the location of CSO outfalls, the actual occurrences of
CSOs, the possible health and environmental effects of CSOs, and the recreational or commercial activities
(such as swimming) that CSOs jeopardize.

The Authority initiated the CSO Flow Monitoring Program in 2012. CSL collects data from 29 depth and
velocity meters and three rain gauges owned by GNHWPCA to continuously monitor our 11 active CSO
Regulators and 11 active CSO Outfalls. CSL maintains a secure, and limited access web site that is used by
Engineering to monitor the data. If a CSO event occurs, the Authority uses the data to estimate the CSO
volume and duration.

Each month, CSL submits a report to Engineering that details rainfall events and CSO volumes and
durations at each CSO Outfall. Engineering reviews the monthly report to provide QA/QC. Engineering
then prepares a summary report for the month which is submitted to the Connecticut DEEP each June
30th as a part of the Annual Report which is required under the Consent Decree.

In accordance with Section 9 of GNHWPCA's National Pollutant Discharge Elimination System (NPDES)
Permit, GNHWPCA has installed new signs at each of the 11 active CSO Outfalls. The signs contain the
number of the CSO outfall and telephone numbers at both the Authority and CT DEEP, where people can
call to report a CSO.

The GNHWPCA also reports potential and actual CSO events using CT DEEP’'s Right-to-Know Online
Bypass Reporting System. The July 2012, Public Act No. 12-11, “An Act Concerning the Public’s Right to
Know of a Sewage Spill”, has been updated over the years. In 2021, Public Act 21-42, “An Act Concerning
Revisions to the Sewage Spill Right-To-Know Statute” which requires "...not later than two hours after
becoming aware of any sewage spill or permitted sewage bypass that reaches a water body or may come
in contact with the general public, the operator of a sewage treatment plant or collection system shall
notify the chief elected official, or such official's designee, and the local public health official of the
municipality where the sewage spill or permitted sewage bypass occurred and the chief elected official, or
such official’s designee, and the local public health official of any municipality that may be potentially
impacted downstream by such spill or sewage bypass. As soon as practicable, but not later than two hours
after receipt of any such notice pursuant to this subdivision, each such chief elected official, in conjunction
with the local public health official, shall inform the public of any sewage spill or permitted sewage bypass
that has the potential to impact public health, safety or the environment. Any such information provided
to the public may be provided through the use of social media and shall be provided in each predominant
language spoken by the residents of such municipality."

In addition to reporting to the chief elected officials, and in accordance with GNHWPCA's NPDES Permit,
within 2 hours of learning of a potential or actual untreated CSO, the Authority must report the event
using the CT DEEP website. Within 5 days the Authority must file a follow-up report that contains an
estimate of CSO volume to each of the 4 receiving waters in New Haven using the CT DEEP website.

PPS0811221502WDC 9-1



Nine Minimum Controls — Requirements and Compliance Measures

10. NMC 9 - Monitoring to Characterize CSO Impacts and the
Efficacy of CSO Controls

The objective of NMC 9 is to use visual inspections and other simple monitoring methods to determine the
occurrence and impact of CSOs.

The Authority initiated the CSO Flow Monitoring Program in 2012. CSL collects data from 29 depth and
velocity meters and one rain gauge owned by GNHWPCA. The meters are deployed to continuously
monitor the 11 active CSO Regulators and 11 active CSO Outfalls. Engineering monitors the data, which is
posted on CSL's website, in real time.

Each month, CSL submits a report to Engineering which details rainfall events and CSO volumes and
durations at each CSO Outfall. Engineering reviews the monthly report to provide QA/QC. Engineering
then prepares a summary report for the month which is submitted to the Connecticut DEEP each June
30th as a part of the Annual Report which is required under the Consent Decree.

Since 2014, GNHWPCA has used CSL to perform a condition assessment of each of the 11 active CSO
regulators, 11 active CSO Outfalls, and six tidal check valves every month.

The GNHWPCA uses data from the CSO Flow Monitoring Program, CSO regulator, outfall, and tidal check
valve inspection program; collection system hydraulic model (updated in 2015); large diameter sewer
cleaning program, and SSO bypass reports to effectively characterize CSO impacts and the efficacy of CSO
controls. These tools also allow the Authority to evaluate and maximize the capacity of the collection
system and cost effectively implement its LTCP. This program has proven to be effective at reducing CSO
volumes by more than 66 percent (from 125.93 MG in 1997 to 43.3 MG in 2015 during the Typical Year
[as defined in the 2001 LTCP]). The proposed STCP projects reduced overflows in a typical year to 30 MG.
The ITCP projects (as defined in the 2016 LTCP Update) are expected to further reduce annual CSO
volumes to 12.8 MG.

PPS0811221502WDC 10-1



Nine Minimum Controls — Requirements and Compliance Measures

11. References

US Environmental Protection Agency, 1995. Combined Sewer Overflows - Guidance Document for Nine
Minimum Controls (EPA 832-B95-003), May.

CH2M HILL, Inc. (CH2M). 2001. City of New Haven Long-Term Combined Sewer Overflow Control Plan. Final
report. April.Greater New Haven Water Pollution Control Authority, Able Engineers, Inc.. 2011. Capacity,
Management, Operations, and Maintenance (CMOM) Plan. March.

CMOM Corrective Action Plan (completed in April 2016
CH2M HILL, Inc. (CH2M). 2011. Combined Sewer Overflow Long-Term Control Plan. Final report.

PPS0811221502WDC 11-1



Appendix B
Wastewater Flows and Loads



City of New Haven Combined Sewer Overflow Long-Term Control Plan Update

Appendix B. Wastewater Flows and Loads

B.1 East Shore Water Pollution Abatement Facility Description

Raw influent wastewater flow enters the plant through a gravity sewer and two force mains. The East
Shore Water Pollution Abatement Facility (ESWPAF) design flow is 40 million gallons per day (mgd). The
gravity sewer enters the existing headworks building where it is coarse screened and flows by gravity to the
existing pump station in the main building. The existing main building pump station pumps the gravity
flow received at the plant to the preliminary treatment building. The two force mains are pumped, via
collection system pump stations, directly to the preliminary treatment building. Once the flow is lifted to
the inlet channel of the preliminary treatment building, it flows by gravity through the remaining
treatment processes including primary treatment, secondary treatment, and disinfection. The raw
wastewater flow combines with several return streams from the plant site as well as the delivery of septage
prior to discharging to primary treatment. Therefore, the primary influent sample location is influenced by
the following influent waste and recycle streams:

B.1.1 Influent Waste Streams

= Raw Wastewater Influent — The raw wastewater from the ESWPAF service the population estimated to
be approximately 233,150 people in the year 2022, resulting in an average raw wastewater flow of
approximately 32.2 mgd.

= Septage Receiving — Septic haulers discharge their contents to the raw wastewater influent during
typical business hours. A rolling average of approximately 102,000 gallons per month
(approximately 5,000 gallons per weekday) are accepted by the plant.

= Decant from Fats, Oils, and Grease (FOG) Receiving — FOG haulers discharge their contents to a decant
tank that separates floating and sinking material from water. Decanted water is discharged to the
treatment process, while the settleable and floatable materials are sent directly to the incinerator. The
plant accepts approximately 395,000 gallons of FOG materials per month.

B.1.2 Recycle Waste Streams

= Incinerator Scrubber Return — Nonpotable service water from the ESWPAF chlorine contact basin is
used to scrub the incinerator exhaust of particulate solids. The discharge from the scrubber is recycled
back to the ESWPAF and enters upstream of the primary influent sample location.

»  Gravity Thickener Overflow — The thin sludge overflow pumped from the primary clarifiers is
thickened in gravity thickeners. The overflow from the gravity thickeners is recycled to the ESWPAF
and enters upstream of the primary influent sample locations.

=  Gravity Belt Thickener Filtrate — The filtrate from thickening of waste-activated sludge (WAS) from
the ESWPAF is recycled to the front end of the plant and enters upstream of the primary influent
sample location.

= Belt Filter Press — Thickened primary sludge and WAS from the ESWPAF is dewatered, as well as a
mixture of primary sludge and WAS from the Norwalk, Ansonia, Bridgeport, Branford, New Canaan,
West Haven, and East Windsor wastewater treatment facilities. The filtrate from the press is recycled to
the front end of the plant and enters upstream of the primary influent sample location.

B.2 Process Flow Diagram

The process flow diagram shown on Figure B-1 illustrates the current wastewater treatment processes.

PPS0721221644WDC B-1



City of New Haven Combined Sewer Overflow Long-Term Control Plan Update

Boulevard Pump Station
///// - i@
— _o o .- @—»
East Shore

Influent
East Street Pump Station
T, U @_, Supplemental Carbon
—~M- -
Primary Influent Primary Effluent Prechlor Final
Fair Haven Sample Location Sample Location NRCY Sampling Effluent Sampling
Influent Septage Recieving Bar Aerated Grit Influent Secondary
Screens  Chambers Wastewater Primary Clarifiers
Pumping Station Clarifiers
o ‘o = M
//// ! I o
Flow
|—— Meter
\
Disposal RAS
Incinerator Scrubbant Secondary Scum
FOG Decant
Dewatering Filtrate
Primary Sludge
WAS GBT Filtrate
WAS
PSL GT Qverflow e
Gravity Belt Thickener Solids Handling Contract Operations
r- B T T T e ———
o Dewatering Belt Filter Press Incinerator 1
| Sludge
Solids Storage & Holding - 1
Gravity Thickener Tank ~,_Centrifuge
N ] Decanter ———f»=Tolandfil
| T Fats, Oils, ]
Grease—»T‘ - 1
i Imported
Sludge l
’ T LR B R PR Ut [ R s RS —
J !
|

Figure B-1. ESWPAF Process Flow Diagram

B-2 PPS0721221644WDC



City of New Haven Combined Sewer Overflow Long-Term Control Plan Update

B.3 Flows and Loads

B.3.1 Current Flows and Loads

Historical operator and laboratory data for the ESWPAF were obtained from plant staff and spanned a
period from January 1, 2017 to December 31, 2021. An analysis was performed on data collected at the
primary influent sample collection point, which includes plant recycles as well as raw wastewater influent.
Therefore, the current flows and loads analysis is based on primary influent.

B.3.1.1 Statistical Analysis and Data Quality Check Summary

The plant data were consolidated and analyzed statistically to identify average and peak conditions. This
dataset was segregated into winter (November 1 through April 30) and summer (May 1 through October
31) seasons. Both 7-day and 30-day moving averages were calculated to identify peak week and
maximum month (MM) peaking factors (P.F.).

To identify and remove anomalies, the historical data were scrubbed. Data scrubbing used the lognormal
interquartile range (IQR) method, which compares the natural logarithm of the loading values to a
calculated valid minimum value and valid maximum value for each data range. The lognormal distribution
is used for environmental statistics as values are generally positively skewed. Any number greater than the
valid maximum or lower than the valid minimum is then identified as a suspected outlier and removed
from the data used for flow and load projection calculations. The IQR is calculated as the difference
between the 25th and 75th percentile of the historical data, which statistically represents 50 percent of
the values. The valid minimum and maximum (or “fences") were calculated by taking 2.5 times the IQR,
which is then either added to the 75th percentile to develop the valid max or subtracted from the 25th
percentile for the valid minimum. This IQR range statistically represents greater than 90 percent of the
distribution.

The data were analyzed according to the following conditions:

* Annual Average (AA) - This is the average of all daily data for the entire period. A 12-month rolling
average is used for ESWPAF as the basis of the 40-mgd design flow rate in the facility's National
Pollutant Discharge Elimination System permit.

=  Maximum Month (MM) - This is the maximum 30-day moving average during the analysis period and
is the key sustained-flow design criteria. The MM value has been calculated for flow and loadings
independently.

*  Maximum Weekly (MW) - This is the maximum 7-day moving average during the analysis period. The
MW value has been calculated for flow and loadings independently.

*=  Maximum Daily (MD) - This is the maximum for flow and loadings that occurred in a single day during
the analysis period.

= Peak Hour (PH) - This is only determined for flow and is an important hydraulic capacity criterion for
the total influent flow to the ESWPAF.

Table B-1 summarizes the primary influent flows and loads for the analysis period.

PPS0721221644WDC B-3



City of New Haven Combined Sewer Overflow Long-Term Control Plan Update

Table B-1. Summary of Historical Primary Influent Flows and Loads

Summer Winter

Flow Flow Flow TSS BOD-5 TP ORTHO-P
Parameter  (mgd) (mgd) (mgd) (PPD) (PPD) (PPD)
AA 29.6 279 31.3 84,300 93,950 8,846 5,308 3,033 1,704
MM 40.7 40.7 40.3 138,550 138,450 | 13,036 | 7,821 4,469 2,512